
A House Journal of Ion Exchange (India) Ltd.

Volume No. 73   April 2006



The formation of Ion Exchange Waterleau Ltd., 
a 50:50 joint venture of Ion Exchange (India) 
Ltd. (IEI) and Waterleau, Belgium, marks our 
entry into the entire gamut of environment 

management while strengthening our key position in 
water management.

Greater water demands, increasing water scarcity, 
rising environmental pollution, problems of industrial 
and municipal waste disposal, the need for clean, 
renewable energy – all call 
for an integrated approach to 
environment management. An 
approach that Ion Exchange 
Waterleau Ltd. is ideally suited to 
offer, with its complete portfolio 
of advanced environmental 
[...]
will consist of physico-chemical and biological 
systems to treat the acid and alkali waste apart 
from chrome waste generated in the plant. The 
contract is part of GPT Steel’s total management 
requirement – the water treatment and waste 
water recycle component has been awarded to 
IEI. 

While this is the joint venture’s first order, the 
large reference base of the Waterleau Group 
includes many clients from India – EID Parry, 
Jubilant Organosys, Amit Alcohol and Mohan 
Breweries, to name just a few.

companies as it will provide engineering, services and companies as it will provide engineering, services and 

Inaugurating the corporate office at Vashi, Navi Mumbai.

Partners for the Future
The partnership comes at a time when the market 
for environmental management is poised for rapid 
growth. The estimated market in India alone for 
sewage, industrial waste water and solid waste 
treatment is Rs.45,000 million. It is growing annually 
at the rate of 10-12% with Governmental incentives 
and aid to private sector projects, especially in 
infrastructure. Huge potential areas in particular are 
industrial and municipal waste water treatment, solid 
waste management and air pollution control.



54

Waste Water Treatment & Recycle: 
Advanced aerobic technology combines advantages 
of conventional and sequencing batch reactor of conventional and sequencing batch reactor 
systems and, with 
an autonomous 
monitoring and 
controlling system, 
treated water is 
continuously of 
highest quality, 
allowing for safe 
effluent discharge 
and stable process 
performance. No 
external clarifiers, 
sludge rakers, 
recycle pumps/
screws/piping are 
needed and reactor 
volume is always 
used for 100%. 
Additionally, the system can be easily controlled and 
treatment efficiency is very high (80-95%). 

Anaerobic technologies include UASB (upflow 
anaerobic sludge blanket), with high removal 
efficiency (70-90%) of organic matter, particularly 
suited to treat highly concentrated waste waters 
such as from brewery, distillery, tannery, paper and 
pharma industries. The advantage lies in high COD 
removal efficiencies with concomitant production of 
energy-rich gas which can be converted into heat 

and/or electricity, while 
producing very limited 
amounts of excess 
sludge. 

Waste water recycle 
technologies include 
advanced membrane 
processes such as the 
membrane bio-reactor 
(MBR) which produces an 
effluent that is extremely 
pure and appropriate for 
immediate reuse; also 
the fluidised media reactor and packaged sewage 
treatment systems.
Gaseous Treatment for Air Protection: 
Flue gas treatment plants are offered in combination 

Full Spectrum of Solutions 

of conventional and sequencing batch reactor 

with drying and/
or combustion 
technologies. 
Comprehensive 
process knowhow 
combined with 
selected flue 
gas cleaning 
technologies 
enable 
compliance with 
stringent emission 
limits. Gaseous 
treatment using 
advanced 
thermal and 
catalytic oxidation 
processes enables 
control of odour from municipal/effluent treatment 
plants, NOx and dioxin abatement, and removal 
of VOCs generated by solvent using/producing 
processes. 
Waste & Bio-Solid Treatment: Indirect 
convective drying technology is the safest way to dry 

bio-solids due 
to the very low 
oxygen vapour 
atmosphere 
in the dryer. 
Evaporation 
capacities 
range from 
300 kg/h to 
14,000 kg/h. 
Integrated 

treatment of the vapour stream is included. It can 
produce partial or complete drying with dry solid 
content between 25-90%, 
and conversion into hard, 
dust-free granules for safe 
disposal as non-hazardous 
solid waste or for use as 
fuel. A complete range of 
combustion technologies 
are offered for the ultimate 
treatment and thermal 
valorisation of solid, liquid 
and pasty wastes of industrial 
sludges and slurries. 
Renewable Energy: 
Bio-gas generated from waste treatment processes 
can be used in bio-gas engines to produce electricity, 
in brewery boiler systems (steam production) and hot 
water producing boilers.

produce partial or complete drying with dry solid 

LUCAS® 
anaerobic

LUCAS® anaerobic-aerobic with 
nutrient removal

X-TRACTOR® Cross Flow MBR

          ® Submerged MBR

BEL-AIR® biofilter

DYNACYCLE® BEL-GAS®

HYDROGONE® drying

PUTT-ART® dryer-granulator

CITY OF ANTWERP, BelgiumPARRY IndiaDIAGEO Uganda

Visit www.ionexchangewaterleau.com



4 5

Engineering Hi-Lites

ONWARD
MARCH

From Heavy Water Board, Manuguru, for 
their boron enrichment plant, four PLC based 
cascades of ion exchange columns with complete 
mechanical, electrical and instrumentation work, 
for this prestigious project of the Department of 
Atomic Energy. Another order from this client, 
for enhancement of their existing 6 x 300 m3/h 
demineralisation (DM) plant (supplied by us in 
1987) with addition of a strong base anion unit.

Effluent recycle 
at Chemplast 
Sanmar Limited, 
Mettur, Tamil 
Nadu. The 
plant, capacity 
300 m3/day, 
treats cooling 
tower blow-
down and 
DM effluent 
for reuse. 
The treatment 
scheme 
comprises 
high rate 
solids contact  
clarifier, ultra 
filtration 
and reverse 
osmosis.

For NTPC, Sipat, for their Stage II (2 x 500 MW) 
unit, condensate polishing plant of 1350 m3/h 
with PLC based operation. The scope includes civil, 
mechanical, electrical and instrumentation work.

For Jindal Power Limited, Chhatisgarh, for their 
4 x 250 MW unit at Tamnar, a total water treatment 
plant consisting of 3 x 1750 m3/h pretreatment 
plant, 3 x 100 m3/h PLC based DM plant, 
20 x 175 m3/h auto valveless gravity filter, 
3 x 11 kg/h and 6 x 200 kg/h chlorination system 
and 3 x 100 m3/h PLC based ultra filtration system. 

Third order from Gas Authority of India Limited 
(GAIL), Assam, for a 25 m3/h iron specific resin 
(ISR) based iron removal filter, activated carbon 
filter and a MIOX mixed oxidant disinfection system. 
This is for disinfection of drinking water for the 
Central Industrial Security Force (CISF) colony at 
Lakwa, Assam.

           MBR for Sewage 
Recycle at Delhi Jal Board

The Delhi Jal Board 
(DJB) installed our 

indigenously designed 
and constructed 
INDION Membrane 
Bio-reactor (MBR) to 
conduct a feasibility 
study at its Okhla 
sewage treatment 
plant. The pilot 
project, to treat all the sewage the plant gets, was 
to evaluate the process in treating and recycling 
sewage for multiple non-potable applications 
such as flushing, vehicle washing and gardening, 
as well as in cooling towers at AC plants of malls, 

restaurants, 
hotels and 
factories. 
During her 
visit to the 
Okhla plant 
to check its 
performance, 
Delhi Chief 
Minister 
Ms. Sheila 

Dikshit tasted the water treated by the MBR 
technology. 

“The MBR plant at Okhla is working well. The 
decision to utilise it in other plants will be taken 
in due time after exploring its viability. If found 
feasible it will be incorporated in all the sewage 
treatment plants in Delhi. The process not only 
helps in resource 
conservation but also 
in power conservation,” 
said the then DJB Chief, 
Mr. Rakesh Mohan. He 
added that a version of 
the technology would 
be installed in colonies 
as well so that residents use potable water only 
for drinking, cooking and bathing.

The demonstration of consistent performance 
and excellent quality of treated sewage 
(BOD <2 ppm, COD <10 ppm, TSS <1 ppm, 
SDI <4 ppm) has received a great response 
from DJB as well as from major builders and 
consultants.

T



6 7

ONWARD
MARCH

A 60 m3/h filtration & softening system and 
28 reverse osmosis units for drinking water 
application from IIM Kolkata, for their campus.

From Indian Overseas Bank, Kolkata, an 
8 m3/h filtration and softening system for their 
officers' housing quarters. The order also includes a 
200 LPH reverse osmosis system along with full pre-
treatment for drinking water application.

A 70 m3/h filtration and chemical dosing system 
from premier builder Bengal Scratchi Housing 
Development Ltd., Kolkata, for their Greenwood Park 
project at New Town Rajarhat, Kolkata. 

A 6 m3/h filtration and softening system from 
construction company DLF Ltd., Kolkata for their site 
office at Nav Town, Rajarhat, Kolkata.

Record SWRO Contract
1100 m3/h capacity and the scope of the turnkey 
project includes civil work and high tension 
electrical system, mechanical & electrical work, and 
automation of the plant. This will be our fifth SWRO 
plant – the others being for Gujarat Electricity Board 
(GEB) Sikka, Gujarat Heavy Chemicals Ltd., Indian 
Rayon and Chemplast Sanmar.

We had earlier executed a contract for 
CPCL, Manali for a zero discharge 

effluent recycle plant.
The capacity of CPCL’s 

3 mtpa refinery at Manali 
was doubled in 2002, 
increasing the refinery’s 
requirement of process 
water. Although CPCL was 
treating raw sewage from municipal supplies 

in their tertiary 
treatment plant, 
this was proving 
costly for process 
requirements; 
moreover, not only 
was the quality and 
quantity of sewage 
inconsistent but 

also insufficient to meet the demands of the 
expanded refinery.

Zero Discharge Plant for CPCL  
Pioneering Success in Water Conservation

Hence the concept of a new zero discharge 
plant was mooted and the contract awarded 
to IEI. The plant, feed capacity 200 m3/h, 
incorporates pretreatment, coagulation and 
filtration, ultra filtration and reverse osmosis, 
and degassification. It treats 
water from the existing 
effluent treatment plants of 
CPCL, for process use in the 
refinery. The process waste 
water is led back to the 
effluent treatment plants and 
thus the waste is recycled 
again. The water used for 
cleaning and backwashing is also generated at 
various stages of the treatment plant.

The zero discharge plant amply 
demonstrates that recycle of waste water not 
only protects the environment but makes 
good business sense with water becoming 
increasingly scarce and costly.

W

The Chennai Petroleum Corporation Limited 
(CPCL), Chennai, awarded a contract for a 

5.8 million gallons per day sea water desalination 
project, the largest order in the history of Indian 
industrial water treatment industry for sea water 
desalination using reverse osmosis. The sea water 
reverse osmosis (SWRO) plant is of 

T



6 7

From Uttam Sugar Mills, Roorkee, 
Uttaranchal, a 45 m3/h DM plant. 

From Rai Bahadur Narain Singh 
Sugar Mills Ltd., Haridwar, 
Uttaranchal, a 25 m3/h DM plant 
for their upcoming power plant. 

25 m3/h DM plant order from Nanglamal Sugar Ltd., 
a SIEL company, for their upcoming project at Meerut, 
Uttar Pradesh. 

45 m3/h demineralisation plant from Mawana Sugar 
Works, a SIEL company, for the expansion of their unit 
at Mawana, Uttar Pradesh.

Repeat order, our third, for cooling water treatment 
chemicals from Balrampur Chini Mills, Balrampur, for 
the bagasse/bio-mass based cogen power projects 
at their units in Balrampur and Hydergarh, Uttar 
Pradesh.

Repeat order, our fourth, from Dhampur Sugar Mills, 
Dhampur, for sugar refining chemicals for their units 
at Rauzagaon and Mansoorpur in Uttar Pradesh.

From Sree Narasimha Textiles, 
Sulur, for a 180 m3/day softener.

For 
Angeripalayam 
CETP, Tirupur, 
500 m3/day 
effluent recycle 
plant to treat the 
textile dyeing 

effluent. The scheme comprises ultra filtration followed 
by 2 stages of reverse osmosis (RO) to reduce the 
reject. Brine from RO will be used in the dyeing 
process.

From Jindal Vijaynagar Steel 
Limited (JVSL), Tornagallu, Bellary 
District, Karnataka, for supply 
of three 75 m3/h auto valveless 
gravity filters (AVGF), of which 
one has already been successfully 
commissioned. And a sixth 

consecutive order from Jindal Steel Limited for their 
Raigarh unit for pretreatment and DM plants.

Handed over to Bhushan Limited, Rengali, Dist. 
Sambalpur, Orissa, DM & softening plants. 

The scheme for Phases I & II is:
• Pretreatment plant, 1200 m3/h, consisting of 

cascade aerator, flash mixer, flocculation tank, 
lamella clarifier and pressure sand filters.

• DM plant (semi auto), 2 x 22 m3/h, consisting of 
multigrade sand filter, activated carbon filter, strong 
acid cation unit, degasser, strong base anion unit, 
mixed bed and DM water tank.

• Two softening plants (auto), 3 x 180 m3/h and 
2 x 200 m3/h.
We have received a repeat order from this client for 

their expansion project – a pretreatment plant of 
6000 m3/h, softener of 1000 m3/h and mill scale 
filtration plant of 8500 m3/h, all PLC based.

ONWARD
MARCH



8 9

A total water management contract from 
GPT Steel Industries Ltd., for their project at 
Mithirohar, near Gandhidham in Kutch, 
Gujarat. The water treatment and waste 
water recycle was awarded to IEI, and the 
waste water treatment order to Ion Exchange 
Waterleau.

The water treatment plant treats a mixture of 
Narmada river water and borewell water for 
process use and boiler & cooling water make 
up. Chemical dosing systems, high rate solids 
contact clarification, multigrade filtration and 
ultra filtration form treatment to the reverse 
osmosis plant (200 m3/h permeate capacity). 
A part of the RO permeate will be treated by 
demineralisation (2 x45 m3/h), a part by base 
exchange softening (75 m3/h) and the balance 
will be taken for potable and other purposes.

Effluent treatment comprising physico-
chemical and biological systems will treat the 
acid and alkali waste apart from chrome waste 
generated in the plant. This treated effluent 
along with the reject from the water treatment 
RO plant and the regeneration effluent of the 
DM plant will then be treated by a physico-
chemical process for silica reduction and 
further treated by ultra filtration and reverse 
osmosis (100 m3/h). The treated water will be 
recycled thus reducing the fresh water intake to 
the plant.

The boiler water treatment programme 
will also be carried out by us and side stream 
filtration with auto valveless gravity filters for 
cooling towers is being supplied by us.

The plant is slated for commissioning by end 
May 2006.

At INDAL 
Hirakud, 
550 m3/h 
pretreatment 
plant 
consisting 
of high 
rate solids 
contact 
clarifier and 
a 20 m3/h 
DM plant 
with pressure 
sand and 
activated 
carbon 
filters, strong acid cation, strong base anion and mixed bed units.

Received an order from Indian Oil Corporation 
Limited (IOCL), Haldia, for an oil coalescer 
system to treat condensate water. IOCL will 
be using the oil coalescer process for the first 
time in their refineries in India, starting with the 
installation at their Haldia works. 

ONWARD
MARCH

From Eastern Steels Ltd., Jharsugudha, Orissa, plant 
comprising 250 m3/h lamella clarifier, 50 m3/h 
softener and a 10 m3/h DM plant for their power 
project.

Planning for Water 
Security – Emerging 
Trends & Technologies 
was the theme of the 
interactive symposia 
we organised 
for customers in 
Hyderabad, Kolkata 
and Ankleshwar. 



8 9

At Hindustan Electro Graphite, Bhopal, pretreatment with flash 
mixer, lamella clarifier (below), chlorination system and DM plant 
(far below) with 
pressure sand 
and activated 
carbon filters, 
strong acid 
cation, degasser, 
strong base 
anion and mixed 
bed units.

For Chemplast Sanmar, Karaikal, Pondicherry, sea water reverse osmosis 
plant (SWRO) of 2 x 25 m3/h consisting of lamella clarifier, multigrade 
and pressure sand filters, RO system, degasser and storage tank.Successfully 

Commissioned
For Birla Copper, Dahej, 
• 1000 m3/h pretreatment plant consisting of lamella 

clarifier, dosing system, sludge handling system, 
multigrade sand filter, softener, activated carbon 
filter, softener regeneration system and neutralisa-
tion system.

• 2 x 140 m3/h PLC based DM plant – strong acid 
cation unit, degasser, strong base anion unit and 
mixed bed unit.

For Torrent Pharmaceuticals Limited, Baddi 270 m3/d 
effluent treatment plant consisting of equalisation tank, 
flash mixer, clariflocculator, aeration system, clarifier, 
filter press, chlorination and filtration. 